

TEST REPORT

Report No.: D170610488_1

30 June 2017

APPLICANT: 深圳市弘富雅贸易有限公司 (C36540)

龙岗区平湖镇华南城一号交易广场6楼F区069
SHENZHEN GUANGDONG
CHINA

梁辉红 / 2853061192@qq.com

Date of receipt : 27 June 2017
Testing period : 27 June 2017
: 30 June 2017

Buyer: —

Sample description: BLACK/GREY WELDING GLOVE

Test(s) requested : PHYSICAL TEST

Service : EXPRESS

Brand / Section : —

Season : —

End use : —

Factory name : —

Factory code : —

Previous report : —

Product category : —

Product type : —

Test stage : FIRST TEST

Supplier name : —

Exported to : —

1. Conclusion:

	Tests description	Conformity
1	Genuine leather evaluation	None

Pass: requirements met Fail: requirements not met None: no requirement for this test N/A: not applicable

Approved by




Leo TOM KIT FAI
Operational Manager

TEST REPORT

Report No.: D170610488_1

30 June 2017

APPLICANT: 深圳市弘富雅贸易有限公司 (C36540)

2. Sample(s) description assigned by laboratory:

<u>Size</u>	<u>Analyzed product</u>	<u>Description</u>	<u>Sample information</u>
--	Glove (1 pair)	Palm Back	Black leather Grey leather



D170610488

TEST REPORT

Report No.: D170610488_1

30 June 2017

APPLICANT: 深圳市弘富雅贸易有限公司 (C36540)

3. Glove (1 pair)--

Palm : Black leather

	Method	Unit	Result
▲ Genuine leather evaluation Conclusion	CTC in house		Leather

Back : Grey leather

	Method	Unit	Result
▲ Genuine leather evaluation Conclusion	CTC in house		Leather

END OF TEST REPORT

▲ The test was carried out by external laboratory assessed as competent.